%
R0
-
4
—]
9 p




MOTORCYCLE PARTS LISt

SIX DAYS




HF CATALOG
E-01 AR CYLINDER BODY ... oot oo oo e et e, 45

E-02 Sfil3k CYLINDER HEAD......icoiiiiiiiiiiiic ettt 07T

E-03 fil 3k UPPER COVER,CYLINDER HEAD..........cccccooviiiioiioiiiieoe e 89
E-04 Mi#iE AT 5 CRANKSHAFT CONNECTING ROD ASSY.....c.coooiviviviiiieeieeeen 10-11
E-05 AEHE . K& 2 CAMSHAFT AXLE & TENSION DEVICE..........ccoccccoooovvivein, 12-13
E-06 HLIHIZE OIL PUMP ASSY ..ottt ettt 14-15
E-07 /W% FRONT COVER,LEFT CRANKCASE ASSY ..., 16-17
E-08 ZZphfl AR LEFT CRANKCASE ASSY ..ot 18-19
E-00 A7 HiAH E A RIGHT CRANKCASE ASSY ..o oo 20-21
E-10 B&#EMAR. AT CLUTCH BADY & RIGHT CRANKCASE COVER................ 22-23
E-11 AP EE AL A S A GEARSHIFT DRUM ASSY & GEARSHIFT AXLE ASSY......24-25
E-12 FHhsgk. Bl MANI SHAFT ASSY & COUNTERSHAFT ASSY.......o.co.coccev.e.... 26-27
E-13 AN STARTING MOTOR.........ccooioiiiiioieeoe oo 28-29
E-14 KA ENGINE ASSY....ooiiiiiioeioeeeooeoee oot 30-31
F-01 BT ZEIEF L .oooooooooe oo e e 32-33
F-02 ZSBETERE AIR FILTER.....ccooiiiiiooe oot 34-35

el MOTORCYCLE PARTS LISt

SIX DAYS
F-03 MI¥A 245 OIL COOLING SYSTEM ......ooiiiiiiiieoe e oo 36-37
F-04 T FUEL TANK ......coiiii oot 38-39
F-05 /&, 4ifl36 M348 LEFT\RIGHT SIDE COVER&MUDGUARD................ccooovv.n. 40-43
F-06 ZE42. M FRAME, FOOT RESTS.. ..o ee oo 44-49
F-07 FHE k% HANDLEBAR AND CONTROLS.......c.ocooivivieiiecis oo 50-51
F-08 F X & FRONT FORK ASSEMBLY .....oooiiiiiiiieieieies oo 52-57
F-09 “FX X J50#/E REAR SWING ARM AND SUSPENSION.........occccccooivimiiiiiieren. 58-59
F-10 FI#E FRONT WHEEL.........oiioitooooooe oo 60-61
F-11 JE# REAR WHEEL........ocooiiiiiio oo 62-63
F-12 FIBUEHIE) 885 FRONT HYDRAULIC BRAKE ......oooivoiiiotoooeeeeeee e 64-65
F-13 JEWUEH15) 23 5 REAR HYDRAULIC BRAKE.........co.oiivivooies oo, 66-67
F-14 ABS Z45 ABS SYSTEM .....ooioiiiioeoooeeeoeo oo 68-69
F-15 HEA RS EXHAUST SYSTEM ..o 70-71
F-16 X% DIGITAL INSTRUMENT .........ooi oot 7273
F-17 EZR28 MAIN WIRING HARNESS.........co.iviiiiiiis oo 7417



SIX DAYS

MOTORCYCLE PARTS LISt

NG WINLT 2
QR X ND > ‘.. f////\\.@%ﬁ\\ #
,,4.\.1

e/




) MOTORCYCLE PARTS LISt SIX DAYS
E-01 %Ik CYLINDER BODY

No Code No T B NAME Q.ty CUp % B

1 27010699 (RN Cylinder body 1 B AA-XR440 B4R 4 -4 8 70 B -00mm*87.8mm-{il #x 445em3-7 i T — k< 5L

2 72130598 TREL R Gasket-cylinder body 1 IRHIRELAR-XRA40 #1-0.6 KA

3 72060091 TEAI4H-10.5%12*20 Dowel pin-10.5%12*20 2 SE N EH-XRA00 BY-5E 7 45-10.5%12*20

4 72080065 EZEA R P Shield ring-piston pin 2 T Bl P -7 ZE A RN BBl -XR400 7Y

5 21040044 T ZEH Piston pin 1 THZEHS-XR440 Y-H 4% 20mm-L=64mm

6 21020161 % Piston 1 T ZE-XR440 #1-90mm-TH I 4 M -4 35 4% — i AL A - s A

7 21030595 THIEIR Piston ring 1 TEFEFR-XR440 71-90%1.2(—. —¥F);90*2.5(GMIF L 4)-PVD 4T

8 72010388 1EH4-ME*32 Bolt-M6*32 2 12 44-GB/T 16674.1-2016-M6*32-4% 4%

9 72130691 AL SR B B Gasket-cylinder head 1 AR S 2 B H-XR 440 HL-= 2 3R-MOE R Y FLEAZ 90mm

10 72011371 B 1842 -M10%1.25-100 Connecting bolt-cylinder body-M10*1.25-100 4 - LA MR A% -M10*1. 25-100- 7 4k-XR 400

1 72040577 34 15-10.8%18.6*2 Iron washer-10.8*18.6*2 4 ] -k 2 1 -10.8%18.6*2-XR400 Y

F, 1§ 75 4 -20870-390E -0000- {1 i 1% 8% %% -390E/XY400-NPT1/8 2 ¢ - 1 5 SKO04095A- £ K i JEE 7

12 31350076 WL AR AR Temperature sensor 1

(-40°C~200°C)




SIX DAYS

MOTORCYCLE PARTS LISt

—
SWM
~—




Aol MOTORCYCLE PARTS LISt SIX DAYS
E-02 S #iLk CYLINDER HEAD
No Code No T B NAME Q.ty MR R
1 22011001 Sk Cylinder head 1 SHTSK-XR440 2 UK, [] -3 ¥4 -5 38 -4 J o't BB -y U Jil BS
2 22020044 HA Exhaust valve 2 HEA17-XR400-101. Imm*29mm
3 22020043 AT Intake valve 2 HES171-XR400-102.6mm*33mm
4 73130525 Bk Iron washer 4 R4 AR E -C G125 #1-18.8%26.3*%1.0
5 72110026 EERiE Oil drip pan 4 = -CG125 AU-#47 5-4.5%8*8. 2-5IF ik
6 72120082 ST Valve inner spring 4 RENHEAFE-S P ##E-XR400 5
7 72120083 SIIA Valve outer spring 4 RN )M EE-XR400 1Y
8 22030003 AT R Upper holder, valve spring 4 AP B ER-CB125 2
9 22040003 I8k Valve lock nip 8 KI8-cB125 Y
10 72011809 WK I H4-M8*41 Stud bolt-M8*41 4 I H4:-GB/T 900-1988 (XU Sk i #4:)-MB*41-4 % [ ££-XR400 %Y
11 72011372 S ELIEME-M10*1.25-86 Cylinder bolt-M10*1.25-86 2 W2 A BT A -M10*1. 25-86-XR400 7
12 72011373 U2 FE-M10%1.25-118 | Cylinder bolt-M10*1.25-118 1 WS TR AR -M10*1.25-118-XR400 !
13 72011376 AT HEAE-M10*1.25-99 Cylinder bolt-M10*1.25-99 1 W2 ke S T IE AR -M10%1.25-99-XR400 B!
14 72020583 S IIEERE Cap nut 1 B2 BE- 55 AR RE-M10*1.25- 18mm-F14%-XR400 %!
15 72040740 PR Iron washer 3 ] -4k 1A P -10. 3%20. 8*3- 1 T % F--XR400 %4
16 72040370 BkHFE-10.3*25%4 Iron washer-10.3*25*4 1 ] -k HA [ -10.3%25*4-XR400 #!
17 72060088 T 4Y-1.5%4%16 Pin-oil vent-1.5*4*16 1 5-XR400 #4-JH 44 -1.5%4*16
18 72120086 T Oil nozzle spring 1 REHL SR M -XR400 %
19 72020583 i AR Cap nut 3 R RE-3 IR EE-M10%1.25-55 18mm- [ 48-XR400 7




@E MOTORCYCLE PARTS LISt SIX DAYS




@um MOTORCYCLE PARTS LISt SIX DAYS
E-03 fiL3k#% UPPER COVER,CYLINDER HEAD
No Code No MBI NAME Q.ty CUp % B
1 22150272 Bk Upper cover, cylinder head 1 H 3k 35 -XR440 B-4 Ji 500 B-A gk R 7L
2 72130690 VREL Sk FE 4R Gasket-cylinder head upper cover 1 IR 3k 15 4K -XR400 B4R #4-H0dE R R ff
3 22140006 I Valve cap 4 K I17%-CB125 A4k
4 72150258 O R O-shape washer 4 O HUH - |17 O 7UPE-CG125 H-35*3-4a b5 -5 4Lt
5 72011374 iR -MB*T70 Bolt with disk-M8*70 1 B - A B A4 -MB*T0-4E £ -XR400 £
6 72011917 12 HE-M6*119 Bolt-M6*119 3 12 F2-GB/T 16674.1-2016-M6*119-9% %% -XR400 74
7 72010392 B2 A%E-M6*65 Bolt-M6*65 2 12 F2-GB/T 16674.1-2016-M6*65-4% 4%
8 72010389 12 2-M6*40 Bolt-M6*40 1 1Z#2-GB/T 16674.1-2016-M6*40-45 4%
9 72010169 JEA%-M6*35 Bolt-M6*35 6 12 442-GB/T 16674.1-2016-M6*35-45 55 -/N
10 72060012 SENLAH-8*14 Dowel pin-8*14 2 £4-11318-108 -0000-5E {7 4-8*14
11 72040156 4l HuPE]-8.5%18*2 Washer-8.5*18*2 1 #4J#]-11345-117-0000-4f £ 24 5] -8.5*18*2
12 22050019 HERERRE (). A EREE(A) | Main exhaust rocker arm/main inlet rocker arm(marked with A) 1 HAFRRE () #EAFERE (4)-XR400 BL-F71c IX85
13 22050020 HS R 1B () Main exhaust rocker arm(marked with C) 1 HES EFE R (4)-XR400 B-FRic IX87
14 22070014 AR (L. f) Vice inlet rocker arm axle(marked with A), let or right 2 BB (A . 47)-XR400 H-M14*1.5
15 72040364 i 44 [8-14.2%20%1.5 Copper washer-14.2*20*1.5 4 B4 [8]-14.2%20%1.5-XR400 #!
16 73131480 WY HE-8.2%12%0.3 Washer-8.2¥12*0.3 4 MR AF-XR400 ZR-j 22 18]-8.212*0.3
17 72040363 i #4[8-12.2%18.5*2 Copper washer-12.2*18.5*2 2 B4 H [ -12.2%18.5%2-XR400 F!
18 22050018 HARIRE (. A) Let/right, vice inlet rocker arm(marked with IN) 1 RESBIFRE (72 4)-XR400 H-Frit 1X86
19 22050018 HREIEE (L. A) Left/right, vice inlet rocker arm(marked with IN) 1 SRR (/£ 4)-XR400 BL-Frid IX86
20 22070015 TR Main rocker arm axle 2 F R Hi-XR400 %-M14*1.5
21 22070013 HARIRREM(E . £H) Vice exhaust rocker arm axle(marked with A), left or right 2 HEEIPEE (2 . A)-XR400 %1-M12*1.25
22 22050016 HAEIRRE () Lett, vice exhaust rocker arm(marked with A) 1 HES BIFRE (Z2)-XR400 #-f5ic IX88
23 22050017 HA RIS (F) Right, vice exhaust rocker arm(marked with B) 1 HERI PR (4)-XR400 H-FRic IX89
24 22050019 HEERRE (). A ERE(A) | Main exhaust rocker arm/main inlet rocker arm(marked with A) 1 HA B (D) #EAERE (4)-XR400 BL-F71c IX85
25 22050021 WA ERRE () Main inlet rocker arm(marked with B) 1 R ERRE (F)-XR400 BU-FRic IX84




MOTORCYCLE PARTS LISt

SIX DAYS




MOTORCYCLE PARTS LISt

SIX DAYS

E-04 g ZEM B CRANKSHAFT CONNECTING ROD ASSY

No Code No TR NAME Q.ty /b B

1 21220005 AP AT A Crankshaft connecting rod assy 1 BT S G ) -XR440 BY-L=122.7mm-e=35mm- 7. 2 iR &1 B 20mm-#i#i44 20CrNiMo
2 21230001 Pl Balance shaft 1 PSR G ) -XR400 B

3 21210014 e 5 B Half round key 1

5 §H-XR400 FY-7 ph AR 1 FB LS T4k




SIX DAYS

1

2




MOTORCYCLE PARTS LISt

SIX DAYS

E-05 "LiahE . 7k E% CAMSHAFT AXLE & TENSION DEVICE

No Code No T B NAME Q.ty CUp % B
1 22080029 LY F=YnY Camshatt axle 1 I A Al R -XR4A00 BL-7H5 U 1)
2 70090199 TR BN -61904-20*37*9 Rolling bearing-61904-20*37*9 1 b K-V 3l K -XR400 #-61904-20*37*9
3 70090198 TREN%H7K-61904/18-Z-18*37*9 Rolling bearing-61904/18-Z-18*37*9 1 AR -R S & -XR400 #U-61904/18-Z-18*37*9- i [ 22 7%
4 72060090 R4 -10%18 Dowel pin-cam-10*18 2 TEHLAE-XRA00 B-M S $445-10%18
5 15170067 B B EEEE Timing driven chain wheel 1 BERC-TE I I BhBEFE-XRA00 H1-38 4, )% 4.7
6 72011369 7S B FE-MT7*9.4 Inside hexagonal bolt-M7*9.4 2 BE - PN 7N FIRAR-MT7%9.4-F4%-XR400 Y
7 15160015 B 77 4 Timing chain 1 i 4%~ IE A G T 45-XR400 717 5 X/112 5
8 73011167 TR Guide plate 1 M IA-F 1A -XR400 A
9 73011166 TREAR Tension plate 1 WPk 4 -XR 400 7
10 72010163 IZHE-M6*25 Bolt-M6*25 1 1244 -GB/T 16674.1-2016-M6*25-4§ 4
11 72060089 7K B £-6%10%9.2 Bush-tension board-6*10*9.2 1 KBS £-XR400 25K AR 4t £5-6%10%9.2
12 72040167 Hin HH il 4R B -6.5% 14* 1 Washer-output axle-6.5*14*1 1 A H i 2 B -6. 5% 14* 14 it
13 72010157 124-M6*16 Bolt-M6*16 2 12 }4-GB/T 16674.1-2016-M6*16-4 4%
14 72040361 A []-6.2%12.5%1.2 Copper washer-6.2%12,5*1.2 2 -4 H ] -6.2%12.5%1.2-XR400 &
15 72130438 KR AR AL Gasket-tension device 1 AR ARARH-CB 125 o A kb AL
16 15150013 TR AR Tension device 1 ik % %%-14511-133-0000-CB 125 %! #1.- T-{E474% 47mm




MOTORCYCLE PARTS LISt SIX DAYS




@wm MOTORCYCLE PARTS LISt SIX DAYS
E-06 HLiHZE OIL PUMP ASSY
No Code No MR NAME Q.ty MR A
1 20010077 IRGIER Oil pump assy 1 ML ZE-XR440 H-ri & X
2 72060012 FENL-8%14 Dowel pin-8*14 2 44-11318-108 -0000-7E {7 44-8*14
3 72130423 LIRTHE S Gasket-engine oil pump 1 e H-HLIM IR H-XR400 B -firt il 4%
4 20060005 HLHZE E 3 k%0 Drive gear, oil pump 1 ML ZE E 3 Hi6-XR400 %L-24 -5 9
5 20060006 WLZR B 56 Driven gear, oil pump 1 ML ZE MBIk 6-XR400 #1-26 -5 4.5
6 72010388 12 He-M6*32 Bolt-M6*32 1 1242-GB/T 16674.1-2016-M6*32- 444
7 72010389 HZH4-ME*40 Bolt-M6*40 1 §2 F+-GB/T 16674.1-2016-M6*40-45 4%
8 72010173 12 H4-M6*50 Bolt-M6*50 1 12 f4-GB/T 16674.1-2016-M6*50-4% 5%
9 72150127 BIRGIERL: Gide ] Gasket-engine oil pump 1 O I3 [ -H L FEAZ i Bl -XR400 -3 ANFL
10 72120159 TR A Filter spring 1 RENHLBA BT A A -XR440 B- K 14mm-ig H bRiR
11 20030030 0 Filter element 1 HLIhJE T 38 A -XR440 AI-4LE5-K 48mm
12 72150220 JETE A O T O shaped washer-fitler-60*2.4 1 O HU[E-JEIE 7 O TEIE-XR400 #U-55.4%2.4-Fk fiss - 41
13 14090073 HLIH 8T 25 55 Engine oil fitler cover 1 HLIH 8T 25 35 -XR440 -4 R 506 -0 TR B i 056.4
14 72010157 I2H2-M6*16 Bolt-M6*16 2 1242-GB/T 16674.1-2016-M6*16-#E 4+
15 72010394 12 4-M6*90 Bolt-M6*90 1 12 1:-GB/T 16674.1-2016-M6*90-45 44
16 11060005 P I g8 ™ Engine oil filting net 1 Bl i JE M -XR400 7Y
17 72150213 MR O ME-10%1.9 O shaped ring-oil pipe-10*1.9 2 O TY#PE - E O JERE-XR400 2Y-10%1.9-H5 i
18 72060019 Ef4H-10*16 Dowel pin-10*16 2 5-CB250T Z-5 fi4-10%16
19 72020360 N AR ERE-M18*1 Hex nut-M18*1 1 HELRE-7S F IR RE-M18*1-XR400 £
20 72040367 B [E-18.2%32*2 Iron washer-18.2*32*2 1 -k P -18.2*32%2-XR400 Y




SIX DAYS

MOTORCYCLE PARTS LISt

16



MOTORCYCLE PARTS LISt

SIX DAYS

E-07 A Al FRONT COVER,LEFT CRANKCASE ASSY

No Code No Fi 2R NAME Q.ty MR A
1 14010970 TR Front cover, left crankcase assy 1 i H 75 -XR440 Y- 3-8 8 7o - AR
2 72150152 O F4E O-shape washer 1 O HU#4[E-7100 %4-27.4%2.65-FAG
3 14060063 KMALFE (A 7S ) Larger inspection hole cover 1 KMAL (A 75 F)-XR400 BY-4x J@ 556 B
4 72150153 O Z4E O-shape washer 1 O #Y#4[E-7100 #1-13.2*2.5-FIE L
5 14060064 INRALFR (N 7S FR) Smaller inspection hole cover 1 INRAL R (A 75 £8)-XR400 BY-4x J@ 20 2B
6 72060014 FENLHS-10%20 Dowel pin-10*20 2 B4-7E 1 4-10%20
7 72130595 7 W A 5 Gasket-left crankcase cover 1 ARE- /e i AR 25 % 1 24 -XR400 12-0.6 RIUIRIR
8 72010174 12 H4-M6*60 Bolt-M6*60 4 12 f4-GB/T 16674.1-2016-M6*60-4 5%
9 72010173 1244-M6*50 Bolt-M6*50 2 12 #4:-GB/T 16674.1-2016-M6*50-4#%
10 72020596 A 7S IR Nut 1 12 1}-GB/T6177.1-2016-M6-4%4%-XR400 !
11 14070206 KU A5 7 Dual gear cover 1 KUK A7 56 75-XR400 #Y-4x =26 2B
12 72130395 HLAL 5 2 Gasket-start motor cover 1 fob - HLHL 5 2-XRA00 BT 4 Mt el
13 72010169 1242 -M6*35 Bolt-M6*35 1 1242 -GB/T 16674.1-2016-M6*35-45 £/ ik
14 72010392 1242 -M6*65 Bolt-M6*65 2 1242-GB/T 16674.1-2016-M6*65-E 4
15 72010387 1242 -M6*28 Bolt-M6*28 1 124-GB/T 16674.1-2016-M6*28-4% 4 -/ i
16 72060012 SE N H-8*14 Dowel pin-8*14 2 44-11318-108 -0000-5E fi744-8*14




@E MOTORCYCLE PARTS LISt SIX DAYS




Aol MOTORCYCLE PARTS LISt SIX DAYS
E-08 /& #i%hM E M LEFT CRANKCASE ASSY
No Code No T B NAME Q.ty CUp % B
1 11010664 7 WA SR Let crankcase assy 1 72 A S K-XR440 B-G B RO R
2 72060019 Ef74H-10%16 Dowel pin-10%16 2 §-CB250T Z-5 fir4-10*16
3 70090194 B 7K -6006/25-25*55*13 Rolling bearing-6006/25-25*55*13 1 Ty 7K -V 3 4 & -XR400 71-6006/25-25*55%13
4 70090193 TR 547K -6301/13/C3-13*37*12 | Rolling bearing-6301/13/C3-13*37*12 1 AR -FE Bl il 7K -XR400 7-6301/13/C3-13*37*12- (R 48 %k
5 70090195 R B 4h7K-62032-17%40%12 Rolling bearing-6203Z-17*40*12 1 AR -RE K -XR400 #1-6203Z-17*40%12- 34 i b 25
6 70090016 TRAEH & Needle bearing-HK121610 1 REH 7K -HK121610-15 R4
7 72010176 12 H4:-M6*80 Bolt-M6*80 1 12 4-GB/T 16674.1-2016-M6*80-4% 5%
8 72011364 Rk BB AE-M6*63 Stud bolt-M6*63 1 R XSk 2 -MB*63-XR400 A
9 72040159 #[8-12.5%20%1.5 Aluminium washer-12.5*20%1.5 1 #4[8-GB/T 848-2002-12.5%20*1.5-45 /it
10 72012089 TR AR -M12%1.25%15 Oil drain bolt-M12*1.25*15 1 R TR R K -M 12% 1. 25% 15-4% 55 - i 1
11 72130390 i et 1 o e 2 Gasket-crankcase 1 fob -l i 4 25 H-XR 400 B0 47 M AL e
12 72010169 242 -M6*35 Bolt-M6*35 4 1242 -GB/T 16674.1-2016-M6*35-4E 4 -/ N ik
13 72010392 12 4-M6*65 Bolt-M6*65 5 12 4:-GB/T 16674.1-2016-M6*65- 444
14 72010173 12 }-M6*50 Bolt-M6*50 3 1242-GB/T 16674.1-2016-M6*50-444




@E MOTORCYCLE PARTS LISt SIX DAYS




@ws MOTORCYCLE PARTS LISt SIX DAYS
E-09 A B35 S8R RIGHT CRANKCASE ASSY
No Code No T B NAME Q.ty b B
1 12010623 A A SR Right crankcase assy 1 F A A A -XR440 BY-4r BT
2 70090192 VT 17K -6302Y AIP63-15%42*13 Rolling bearing-6302/C3-15*42*13 1 Al 7R - BN HI7K-XRA00 #1-6302Y A/P63-15%42* 13- FH 21 K Ak
3 70090228 RN Rolling bearing 1 - Bl 7K -XR400 #1-TM62/22-22*50*14-f FE 4L 84k
4 70090197 VR85 7&-60/22/18-Z-18*44*12 Rolling bearing-60/22/18-Z-18*44*12 1 AR -FR Bl 7K -XR400 %-60/22/18-Z-18*44*12- 5101 i 22 i
5 72060012 ELLHY-8%14 Dowel pin-8*14 2 £4-11318-108 -0000-7E ¥ #4-8*14
6 72010392 2 2-M6*65 Bolt-M6*65 2 12 4-GB/T 16674.1-2016-M6*65-45 4%
7 72130607 i A 2 2 AR Gasket-right crankcase cover 1 AR A5 il AR A5 2 R -XR440 11-0.6 R IR
8 72010387 122 -M6*28 Bolt-M6*28 7 1244-GB/T 16674.1-2016-M6*28-44 -/ N
9 72010390 12 42-M6*45 Bolt-M6*45 3 12 42-GB/T 16674.1-2016-M6*45-45 4%
10 73131479 B R AR Bearing platen 1 PEIEE-XR400 74 -4i 7K FEAR
11 72011368 7S F R FE-M6*16 Inside hexagonal bolt-M6*16 2 AR - N IS -M6*16- K. -XR400 %!
12 72110096 |ty 355-18*34*5 Secondary shaft oil seal-18*34*5 1 THiEF-XR400 ZY-Fl| %1y 3f-18*34*5-ACM X




MOTORCYCLE PARTS LISt SIX DAYS

04 A
S \\V ‘\ \I/ \

ij{// N 1)

%‘ 7 TN
%5
NS

18

19




) MOTORCYCLE PARTS LISt SIX DAYS
E-10 B& &k, A% CLUTCHBADY & RIGHT CRANKCASE COVER

No Code No TR NAME Q.ty YRR

1 24020044 MR E S5 Primary drive gear 1 VIR E BN $8-XR400 -4 Hi-h=11.5mm

2 24120157 AR Clutch bady 1 B2 A-XR440 BU-64 15-5 FE 7 F-4UEE L EEEEM BB & 454 AN IS Ui ke 16 16-55 & AR 3% P1=248:+0N
3 24070261 B A 5-022%028%29.3 Clutch shaft sleeve-¢22*¢28*29.3 1 B RHEU-XRA00 BY-55 & 3R i -922% 2829 . 3- R M R A AL L

4 24070204 B 2R -22%035%2 Clutch washer-¢22*935%2 1 B A 2R E-XRA00 BU-58 4 35 2 [ -022%935%2

5 24070282 BESPOLEHE Clutch center sleeve assembly 1 BA R EL-XR400 BB A2 PO B A5 7 -4t E L EER

6 24070251 HEMPLE Clutch center sleeve 1 BB EE-XRA00 BB & e B

7 24070256 B AR A Push disc plate 1 B A BB E-XRA00 T8 & 3 IR A

8 24070205 R BNl 7%&-61903/P6 olling bearing-61903/P6 1 B AU TR B il 7k -61903/P6

9 24070163 FE BB EIERE-M18%1 Locking nut-drive gear-M18*1 1 B AEU-CB250 YK ¥ TU/]-FE 3N 1t B MR BE-M18* 175 M 41 %5 26.8mm

10 24070222 HH[E Washer 1 B2 HE-XRA00 ZU-55 & 35 Hu -0 18.2%932.2%2.6

11 24070347 BRI Clutch spring 5 BIA B IE-XRA40 158 & e i

12 72040197 HE Washer 5 J8l-GB/T 96.1-2002-6*18*1.5-% 4%

13 72010097 12 Bolt 5 §Z14:-GB/T 5783-2016-M6*25- [ 5%

14 24030031 BRI Clutch operating lever 1 BB SR FF-XRA00 F-4E4%

15 72120084 B AR AT Clutch lever spring 1 RN - B A BRI AT #E-XR400 HY

16 70090016 A& -HK121610 Needle bearing-HK 121610 2 AT 4K -HK121610-15 Bzt

17 72110098 B E AR 2 -12%18%5 Clutch lever oil seal-12*18*5 1 T -XR400 A-5 & SRR A il 2 -12%18*5-ACM fi

18 13011908 i A 5 Right crankcase cover 1 i M0 AF 75 -XR440 B4l i -5 F 3K -4 8 5ot - TR

19 72060012 TENLAH-8*14 Dowel pin-8*14 2 44-11318-108 -0000-E fiz44-8*14

20 24070295 B AT Clutch push rod 1 B A AR HUT-XRA40 24854 B HEAT -h=57mm-=TJ7 5t i

21 72110097 Fi HAW-14%22%5 Right crank-14*22*5 1 ThEF-XR400 H-77 Hii-14*22*5- 58 i

22 72080066 P41 24 Inner shield ring 1 F4 8L/ - A 14 | 24-XR400 BY

23 73131610 A AR 58 AR Clutch cable plate 1 R BN AF:-22824-190-0000-XRA00 B4 45245 i 5 & AR -4 56 -1 3mm— A L 1F
24 24070165 F R -018*%930*2 | Butterfly washer-o18*¢30%2 1 B A AR HUF-CB250 B /K ¥ M1 ]- ) i T 24 Bl - 189302




@E MOTORCYCLE PARTS LISt SIX DAYS




@wm MOTORCYCLE PARTS LISt SIX DAYS
E-11 ZE B B8 5 GEARSHIFT DRUM ASSY & GEARSHIFT AXLE ASSY

No Code No TR NAME Q.ty /b B)

1 15050092 AR H R R Gearshitt drum assy 1 AR GUE R-XRA40 T-/N R E PRS- s Ar B 3%10/1 -2 Ao M 12

2 15140064 X () Shitting fork, left 1 P X -48 X (5)-XR440 FL-75AY

3 15140065 WX () Shiting fork, middle 1 P X 48 X (H)-XR440 FL-75AY

4 15140066 KX () Shiting fork, right 1 P X 48 X (45)-XR440 F-75 44

5 15140067 % X Shifting fork axle 1 P X -4k XUh-XR440 -7 4%

6 15070078 R S Gearshift axle assy 1 R B R-XRA00 Z-L=129mm-F4E-X2 45l

7 72011167 ik Bolt 1 IZ4%-GB/T5789-2000-M6*20- 1 £§

8 15090009 AR R Gearshift wheel 1 AR H-XRA00 B -Fo A% [ B

9 72011366 SE B AR I HE-M6*16.5 Bolt-Gear positioning plate-M6*16.5 1 §2H2:-24321-190-0000- {7 L 48 H4:-M6*16.5-41,-XR400 %!

10 15080015 SENIA S Gear positioning plate 1 FE LA A-XR400 7

11 72120085 KW HE-ASE S E R F | Engine spring-shift drum positioning leaf spring 1 R BT A T 5 A AR B -XR400 Y

12 72040167 i H 4 24 PE-6.5%14*1 Washer-output axle-6.5*14*1 1 B it it AP -6. 51 4% 18R 5T

13 72011363 RS i A B e -M8*41 Bolt-gear shifting positioning-M8*41 1 144 -24736-174-0000- 148 52 (i 1542 -M8*41-XR400 A

14 72110009 A i 5 -14%28%7 Sealing ring-14*28*7 1 THEf-CG125 BY-AR iy -14*28*7- T AR i

15 72040362 i #48)-10.2%14*1 Copper washer-10.2*14*1 1 B -4 4 [8]-10.2%14*1-XR400 #!

16 11040153 EEPIPS Gear indicator 1 R R -XRA00 AL-ZERYFF 5626 700mm-FE4k . #23kA5 0y DI211-4A-M10




@E MOTORCYCLE PARTS LISt SIX DAYS




(SWM
WM MOTORCYCLE PARTS LISt SIX DAYS
E-12 5S8R BlEhS S MANI SHAFT ASSY & COUNTERSHAFT ASSY

No Code No TR NAME Q.ty /b B

1 15020152 LIPSy Main shatt assy 1 F il B-XR440 FY-L=192mm-7N# — T, /R4 AR 20CrNiMo

2 15030198 ZlEsY5 Countershaft assy 1 Bl 5 AR-XR440 BU-L=175mm-75 A4 -4l L (TE 2 B M i A 8)-F. 7RS¥ kL 20CNiMo

3 15170066 AR Output chain wheel 1 R4 HREFE-XR400 A1-15 1

4 73131476 i HH R [ AR Output sprocket retainer plate 1 T A-XR400 F-4ir H REFE [ A

5 72010989 242 M6*10 Bolt M6*10 2 1244 -GB/T 16674.1-2016-M6*12-4% 2% [ 4%

6 72110095 B3 -25%35%5 | Secondary shaft oil seal-25*35*5 1 ihEF-XRA400 H-F i ith £ -25*35%5-ACM i




@E MOTORCYCLE PARTS LISt SIX DAYS




@wm MOTORCYCLE PARTS LISt SIX DAYS
E-13 &3 HHlL STARTING MOTOR
No Code No TR NAME Q.ty MR A
1 72040358 #[8-30*42*5.7-GGr15 Washer-30%42*5,7-GGr15 1 #18-GB/T 97.1-2002-30%42*5.7-GGr15-XR400 %
2 15110018 AN G AR E Gear wheel assy, starting clutch assembly 1 FJE Bl 14 56 -XR400 B3 B & A ik &-72
3 70090092 UK 1 -30%35%26 Bearing-30*35*26 1 Tl 7R -UUBE TR £ -XR400 74-30%35%26
4 72040359 #[8-29.2%38.4*3.7-GGr15 Washer-29.2*38.4*3.7-GGr15 1 4 E-GB/T 97.1-2002-29.2*38.4*3.7-GGr15-XR400 7!
5 31150156 TR T Rotor, magneto 1 T B HLE% T--XR400 714-18 220 A AT AUAAR-™ 6 23 15 -4 /R AR HL
6 72040360 Hu[8-12.6%30*5-GGr15 Washer-12.6*30*5-GGr15 1 #4E-GB/T 97.1-2002-12.6*30%5-GGr15-XR400 %!
7 72011367 T P LR AE-M12%1.25-50 Bolt-magneto-M12*1.25-50 1 W - FELM LI R -M 1271 25-50-XR400 71
8 31140136 Tk L EF Stator, magneto 1 T HKLAE 7-XR400 -4 E1-18 £-#1 4 L=500-DJ70310-6.3-21/DJ7021-2-11-# /3% /3% -5 4/ 53-8 /K B2 £
9 72010388 12 H4-M6*32 Bolt-M6+*32 3 12 4-GB/T 16674.1-2016-M6*32-4% 4%
10 72010157 1Z42-M6*16 Bolt-M6*16 3 1242-GB/T 16674.1-2016-M6*16-4% 4%
11 73131478 AR INEE S Nip press line 1 I AE-XR400 I -f ML R 28
12 70090200 TR B14#17K-6000-10*26*8 Rolling bearing-6000-10*26*8 1 SR -TR Bl 7R -XR400 %!-6000-10*26*8
13 31160510 B AL Starting motor 1 HEBHLHL-XR440 #U-H1 2% 550mm-4: @52 -9 -1 XR440 FRil
14 72010163 12 -M6*25 Bolt-M6*25 2 1242 -GB/T 16674.1-2016-M6*25-4E 4
15 15110020 SO ivsE ity Idle gear wheel, starting motor 1 L5 B 15 58 -XR400 B -1 M ki 645 1
16 24080011 T i A h-8.9%13*47 Kick starter shaft-8.9%13*47 1 WU 50 4i1-XR 400 ZY -3 75 145 6 5h1-8.9%13%47
17 24080012 BRI e 4 £5-13.2%19.9%13.2 | Bush, gear shaft-13.2*19.9%13.2 1 KU E0HI-XR400 BY-id #r kit 4 #5-13.2%19.9%13.2
18 15110019 FLAUPE Dual gear, hole type 1 B ) 3 i 58 -XR400 - FLXUEE 14-16/47 1A
19 24080010 BUP AR5 4-10.7%15%43 Double gear shatt 1 RUBE D5 4i-XRA00 704 - XUk 14 6 4h-10. 7%15%43
20 31170020 KAETE Spark plug 1 ‘KAt ZE-XR400 #-DPR8Z-NGK
21 31320018 PR Ground wire 1 FAR2R-391/XY500-QVR £k-H {5 6 1 7 %K (DJ4336-6A/DJI431-6D) K 550mm




(1?« MOTORCYCLE PARTS LISt SIX DAYS




(Bwm MOTORCYCLE PARTS LISt SIX DAYS
E-14 %%11l ENGINE ASSY
No Code No T2 NAME Q.ty /ESR iU
o . 196K/440 7]~ i il 211 P RIS (e KO )-8 1 A FEL IS (3 FH 1 B2 ) o B0 m I )- YRl ¥4 - T i REL- 7S A [ R - k-4 B ol BR-12 VA8 21 4

1| 03240009-0001 | =L Engine assy L] EgME-H b 8.4 K 550mmf4 i F %R K 700mm- R B 2-520-15 - Fr445em3

2 73032012 IRENBERE 3 7] S48 Bracket-drive chain whell guide 1 U 14:-61140-390-0000-3% B 46 5 [7] 57 42-390/X Y 400-F 42 -4 I

3 14021193 kG Rear cover, left crankcase assy 1 7t J5 55-XR400 #4-Wi Y B £ RAL9005-222#-ABS

4 C8E0067545 B2 HME*40 Bolt M6*40 1 M 7N VA = TR EE M6*40-= M %

5 700062730 12 M6*30 Bolt M6*30 1 GB/T16674.1-2016-#5 112k M6*30-= %

6 FOA0A00515 AR AR Gearshift arm 1 TS VAA0- AL BE AR -WE Y 2 CPB016

7 800062728 B2 44 M6*20 Bolt M6*20 1 M L L THEAS M6*20-= 1%




SIX DAYS

MOTORCYCLE PARTS LISt

32

R
78
D




) MOTORCYCLE PARTS LISt SIX DAYS
F-01 HLIB§ RS/EFI
No Code No T 2K NAME Q.ty C/ESR:BuY
FL I 4-20840-582C-0000-T B 7/< "] ¥ {4-582C/SWM400-4B-37mm-8mmIACV 5 3k FUKL-JC i 6 A% K -5 15 /5 I B A IR -5
1 31350186 TBH TR Throttle body assembly 1 B
JBEBR -t SWM 13 82223 mi -5 iR D37-5
2 FO00P00855 TARITE Solar term door trim 1 FHBAF-SWM440-71 5[] FH-ABS- B
3 72030078 IBET M5*12 Screw M5*12 2 G A HARE] M5*12-= 1 %
4 C800062726 IEFEME*14 Bolt M6*14 3 N FVE L TH IR M6*14- =M %
5 E000P04443 T T 1 Nut, Fuel injector 1 Z#i41-20890-511-0000-511/SWM125G Y -5 jih M i - JE & P ABG+30%3 21X [&] 72 -5 90°27.89 HRudfss k- B {0 /R A% LG A 5¢
6 — i Anchor ear 1 Bkt
7 — THI % 4 Sealing ring of oil nozzle 2 kit
8 31350070 TR 5% Fuel injector 1 FLI 0 {115 1 #5-390C/ X Y400~ ity -+ 3 - /R 4 22 4t/250kPa, M3.5, 2.815g/s-#7 1/ 28101894/DELPHI
9 C800062729 12 M6*25 Bolt M6*25 3 MRS A LIRS M6*25-= M
10 18031128 BEAE Air intake pipe 1 HE 8 -17311-582C-0000-582C/SWMA400-4B-ADC12-45 1H: 21140 582A-7 -t A% I
11 72130573 HAE B Heat insulation gasket-air intake 1| ARE-EE R RR P H-390C/ X Y400-P 2018 /R AR A 4t PR 5
12 72150219 HAE O K O shaped ring-air intake pipe 2 | O ZUE-HE S O JEIE-XRA00 BB SAZ IR
13 31350073 TMAP HF AR I Fuel pressure regulator 1 FLIBE R AE-T MAP 3/ i R A% K #3-390C/ X Y400-Gen4 3k 44 B1-28356282- 18 /K 4@ R 4t
14 18050108 WA B Qil and gas separator 1 & FH-JH1 <04 B5 #8-20580-392-0000-392/ XY 500-4 A I /- 3
15 10000080 BB 1R R ) Hose with clip | 1 Ji & -20368-582A-0004-lit P& 1(7% & &)-582A /SWMA4A00-4A - B E 4% (NBR&PVC/ICSM ) -A51%
16 31350090 FL Tk 1] Solenoid valve 1 Fi 553054 -2051.9-390F-0000- FE i 7] -390F /X Y 400-C- 4 /R 4 R 5t
17 10000081 BB MR R ) Hose with clip 1 1 Ji2 4 -20368-582A-0005- i FY I 11(7% % )-582A /SWM400-4A -Fit. 380cc Hidif-p i 2 44 (NBR&PVC/CSM ) -7*13
18 10000166 PR R B Clip-air takein pipe hose 1 S IR B4 -582C/SWMA00-4B - AN 40 -2 47/40-55




SIX DAYS

MOTORCYCLE PARTS LISt

34



Quu MOTORCYCLE PARTS LISt SIX DAYS
F-02 =5 EiE# AIR FILTER
No [ Code No TR NAME Q.ty RSB
IR 75-582C/SWMA00-4B -44TT I -7 11 :69-SWM-18020425-7 [ /T IR W FL -7 /2 47120 5 -395C 744-390T MEAE-395C HE H-#rfh =
1 18020429 TRUETE Aiir cleaner assy 1 B )
MR - SR LIRS
2 — EitEi Anchor ear 1 B
3 — T PEARIELS Filter element, air cleaner 1 i
4 U00055134 Je AR REMS ClipNut M5 2 Je FIERE M5-=
5 62ND15548 5 Washer 5 2 W 5-=E
6 C800067997 12 HEME5*12 Bolt M5*12 2 TN L R M5*12-= M %
7 | F000P04105 JESRHAT R KR | Front  water  shield  rubber-rear 1| fEF-%RH-63114-390-0000- 5 £4 V8 M AT 447K JKHR -390/X Y 400-PVC
8 U00046893 Fe K AEFFME ClipNut M6 2| RRIREE ME-= ik
9 700021535 H[E6 Washer 6 2 | BB 6=k
10 C800062727 12 M6*16 Bolt M6*16 2 GB/T16674.1-2016-iii #1542 M6*16- =1 %




SIX DAYS

MOTORCYCLE PARTS LISt

36



) MOTORCYCLE PARTS LISt SIX DAYS
F-03 J#H¥% &4t OIL COOLING SYSTEM

No Code No FEH B NAME Q.ty Mw R

1 F000A00447 by Oil cooler assembly 1 FHAF-SW MAA0- 74 25 54 i -WEL B 5 RALI005-fy 22 it i + B 4+ 55

2 — TS SR SR Buffer rubber for oil cooler 3 EE:

3 — WL & Flanged Bush 2 Bl

4 €800062729 12 M6*25 Bolt M6*25 2 NN AT TR AR M6*25-= 1%

5 U00046893 K EIRFEM6 ClipNut M6 2 F IR M6- =

6 F000P00452 [ e A Oil return line 1 A -SWMAA0- 1] i - FiL vk BB €3 S -HLTIh A to R BAL

7 ZHO0067545 IZETME*12 Screw M6*12 2 NGNS S IBE] MB*12-= 4

8 72012141 THMEIZHEM12%1.25%28 Glib bolt M12*1.25*28 g THMEIZAE M12%1.25%28- [ ¢

9 FO00P00742 PRSP VR Bolt 1 TEAF-SWMA40- K #4248 -3 4 F £2-M12*1.25*30-80

10 FO00P01650 BB -48 R -12.5%20%1.5 Aluminium washer12.5*20*1.5 8 Z i -581C/SW500GY-2- 44 [ -45 5 -12.5*20% 1.5

1 F000A00843 A SR S R Oil-in line 1 FEERAE-SW MA40-7ih 74 25 33 i 2 S J- L UK B8 g3k e - B to T4 2
12 FO00P02500 RANHUE I E Engine cycle tube 1 it F-Z 8-S VA40-S IX-DAYS-SV2018 k-K ShHLAEH I -7*13*605/ 4 F 3% - PR 1 I T
13 F000A00844 TV A8 H I LR Oil-out line 1 T2 A-SW MAA0- 74 3 HH T B 8- L Pk SR f e Skl -l 74 4% to ALt

16080018 IR A Cover, Engine oil bottle 1 M4z - 3%-16301-390-0000-390/X Y400-ADC12-4x J& 75 )t B

H 16080019 IV EAN N Body, Engine oil bottle 1 MLz T 14:-16302-390-0000-390/X Y400-ADC 1243 J& 75 6 B

15 72010387 12 M6*28 Bolt M6*28 12 | GB/T16674.1-2016-M6*28-4%5-/Mik

16 72012089 FhIEFEM12%1.25%15 Oil drain bolt M12*1.25*15 1 PR - T SR AR -M 12% 1. 25% 1545 - Rl

17 73012684 Pl R Dipstick 1 PR :-#L3H R -XR650 A -L=71mm/ZAT-F5 K 25mm

18 72150018 OB 18*3.5 O shaped washer 18*3.5 1 O T34 [E-Z100 74-18*3.5- T W% /5

19 73012333 S B 8*920%19 Sleeve-axle-p8*(20*19 1 4 A4 -56330-375-0000-2% i il £-390/X Y 400-98*920* 19-KOK

20 73012321 MLy 77 22 e R B Cushion-engine oil bottle 2 it FH - 13 SR A4 -16309-390-0000- 1L 1 4 2% 1 i #4-390/X Y 400- = 7 £ R I (EPDM)
21 C800062728 IZHEME*20 Bolt M6*20 4 SN SRS M6*20-= M

22 72040551 HiL 4/ 6.5%18*7 Washer 6.5%18*7 2 L 6.5%18*7-F4%

23 C8A00B1959 12442 M8*1.25*30 Bolt M8*1.25*30 il M ZE 7N VA A TR M8*1.25%30- =1 F

24 72150213 AN OTE FEl O shaped ring-oil pipe 2 O B [E-HMh O JEIE-XR400 £U-10*1.9-5A5 K

25 72040159 H[E12.5%20%1.5 Washer 12.5%20*1.5 1 #4[5-GB/T 848-2002-12.5%20*1.5-45 /5

26 73032259 T 1) 50 e [ s Front brake oil pipe fixing clip 2 U - ) 09 2 [ JE-SV440-i B -4 R K




MOTORCYCLE PARTS LISt SIX DAYS




@ MOTORCYCLE PARTS LISt SIX DAYS

F-04 %8 FUEL TANK

No [ Code No TR NAME Q.ty /b i B

11 10000082 HhAE Irony fuel tank 1 T 4E-SVA40-SIX-DAYS-SV2018 -4k it 4 -CPB062/ Hi 4k

1-2 [ FoOOP04813 A Irony fuel tank 1 FEH-SVA40-SIX-DAYS-SV2018 2R-4% 5 i 4114 2K €4

2 76020504 AR B Fuel tank lock 1 42 ZE4-392/XY500-4A-—43(490 s K 4/390 Il A E1)- 2 = 5T IS AR (i 2 I)-h AR BR IV(AN I8 X)-X5 FHRLISWM 7K fibr
3 72010733 12 HM8*35 Bolt M8*35 1 GB/T 16674.1-2016- M8*35- 4 4¥

4 70120233 L4+ £8.5%11.5*30%23 Flanged bush 1 AT E 8.5%11.5%30*23-F 4%

5 | FO00P02482 PRI AR 5 22 R A Fuel tank rear cushion 1 -2 -5 V440-SIX-DAYS-SV2018 #k-#AHI 4 5 22 I #e-NBR

6 | Fooop02483 ORI BT 22 RS Front assembling rubber-fuel tank 2 1 -1 -SVA40-SIX-DAYS-SV2018 2k-#AIH 46 AT 22 IR -NBR

7 | F000A02332 TR A TR Fuel sensor 1 L 1E-SVA40-SIX-DAYS-SV2018 MR 4 kA5 - 25 14 B S I -4 FL 22

8 — TR e RS 2 Fuel sensor seal ring 1 Ef

9 72020485 12 EEM6 Nut M6 4 Y2 RE-GB/T6177.1-2016-M6-% [ 4E-= 14k

10 16060013 PROmIEIG A (RIF) Filter 1 R P25 -395/X Y 650-PRAfR 47 Sk - Ak I

JR 5 -16930-582A-0000-Hi 2 A 11-582A /SWM400-4A-HIEE (315 FKM/ECO/AR/ECO) -t i 2 Sk 452 o Mo o 432 SR 1o 918
11 10000075 HEHAN Oil pipe combination I 1
s

12 | 8B0091687 g - AW Anchor ear-stainless steel 1 F 0 4-S D650-31 47 - A4 4N

13 10000074 MEA A Oil pipe combination | 1 JB2 4 -16930-582A-0000-H E 414 1-582A /SWMA00-4A-HIHE (#4)5i FKM/ECO/AR/ECO) -t Rt S - ey 5 i 1R vl i 6 2%
14 | F000A03506 FL B Fuel pump 1 Z 0 4-531/0UT LAW 125- HL I A 7 25 -5 18 1 #5 -300K pas-f7 i PW3003A/MOT ION-{% /K 4 HL I

15 72030657 25T M4*16 Screw M4*16 4 +FAEIBAT MA*16- 54K

16 — PRI 45 8 AR Metal pressure plate of fuel pump 1 Ekits

17 _ ORI R A e 25 AR Rubber sealing pressure plate of fuel pump 1 =i

18 _ fickii Anchor ear 6 H

19 10000079 W B PR (7% ) Adsorption rubber tube(evaporation pipe) 1 JBe 7 -20366-582A -0004-1% [ i 5 (75 K )~ 582A ISWMA400-4A -t 380ce FiklitE-pi i 5 4% (NBR&PVC/CSM ) -A8f%

20 18210017 AR EE Charcoal canister 1 1% M AR FE-20310-390F-0000-390F /XY 400-C -1 J7 1A F1 -5 Wy e -5 o5 [ s Q-S540 35185 Q-11-001

21 FOOOP01489 | A e B A i Desorption hose 1 itk FH -2 3504 -G M A40-JA 3t J6 B o A - e B84 52 45 85 -7*1.3* L2151 B v <

22 ZHO067545 | 124 M6*12 Screw M6*12 4 MmN SRIZAT ME*12-= 1

23 73032657 RS E Carbon canister bracket 1 1 #4-20330-582A-0000- ki 32 42-582A/SW MA00-4A-Fi ¥4 2 11428 i




SIX DAYS

MOTORCYCLE PARTS LISt

40



@wm MOTORCYCLE PARTS LISt SIX DAYS
F-05 . Az &EER LEFT\RIGHT SIDE COVER&MUDGUARD

No Code No T B NAME Q.ty YL R

1 F000P02287 (IEEMELR Front fender 1 ZHAE-SVA40-SIX-DAYS-SV20183K-i £4 e i -CPBOL6/ME Y 2 £,

2 FO00P02408 ISR Bracket-front fender 1 F i {-SVA40-SIX-DAYS-SV20183K-Ril 4 Y8 AR S 42-CPBO16/ME ;2

3 Z0C055703 IZHEME*14 (7NHD Bolt M6*14 4 IEEME*14 (RN -

4 €800044240 I EEM6 Nut M6 6 N H PR REME- = %

5 FO00P02717 ABS FE 4L ABS catheter bracket 1 FHAE-SVA40-SIX-DAYS-SV20183K-ABS 45 37 4L -4 14:-CPBO16/ M )t B 1y

6 F000P02741 [IEENESE S IES Front fender bracket bushing 2 ZH-582C/SWMA00-4B- AT S B &40 5 42-916%¢919.8-11.5

7 8000A0864 iz E R Brake oil pipe snap ring 1 Z 0 14:--S D650-1ll 3h 71 R -P AG-932

8 C8A0037283 H BI24T-D3.5-L13 Self tapping screw-D3.5-L.13 2 TR PE- 7 1 BOR4T -D3.5-L13- =i

9 U00046893 K EIZ MG ClipNut M6 4 K BZIRFEME-= 1 %

10 F000P02610 M 55 22 e A £ Bush-side cover 2 T E-53LAISWML25-4A- 55 o35 i -5 4

11 FO00P02917 36 225 TR H-glue for side cover installation 2 TR PE-GMA40-M 75 235 T %

12 ZA0069429 TN ET*09*HS Flanged bush ¢7*¢9*H8 2 LA EeT*e9*HS-= M

13 Z0C055703 IZHEME*14 (YD Bolt M6*14 2 IBFEME*14 (N7NFD -

14 FO00P02302 VG Left side cover 1 F i 14:-SVA40-SIX-DAYS-S V2018 3K - 72 {4 -2k 57t -5 ¥4 -C P B 016/ M7 't 5

15 73012510 03 5 55 Side cover fixing sleeve 4 188 FI-R I -0 6 1 2 25-SW MA40- SR L - 14 726,04 29, 5K 17

16 73280131 Ll E S Rear license bracket 1 J R S 2-582A/SW M A00-4A-15% 48 T7 B4 it

17 €800062727 IZAEM6*16 Bolt M6*16 4 GB/T16674.1-2016- A IZHEM6*16- =1

18 €800062726 PR HEME*14 Bolt M6*14 2 MG F A TR ME*14- = I B

19 72020549 IERMS5 (FERD Nut M5 1 GB/T923-2009- M5-A~454M

20 FO00P04417 J5 LR S AR 3k Rear license plate bracket plug 1 I :-582C/SWMA00-4B-Ji5 i 8 37 4 1 3k

21 — IREE Nut 2 H i

22 — ] Washer 2 Ekiis

23 F0O00P04798 JE RATEE (KM210) Rear reflector (KM210) 1 ZH-511/SWM125GY - #8-KM210-IAiiE 5 :  E4-3R-023327-F -1 2e 35 gite:

24 8000H3018 FERHEAR 22 AR License plate mounting plate 1 T :-GMAA0- R AR 22 5 4R -PP-2E {01

25 200021535 PEl6 Washer 6 4 - =%

26 C60ND02483 I M5*12 Bolt M5*12 1 7S£ B Sk IR AEME*12- = A




SIX DAYS

MOTORCYCLE PARTS LISt

42



MOTORCYCLE PARTS LISt

SIX DAYS

F-05 £, A=K LEFT\RIGHT SIDE COVER&MUDGUARD

Left side cover rubber pad |

No Code No T B NAME Q.ty Ykl iR
27 53170794 JE SR Rear fender 1 S P48 -53LA/SWM125-4A-PP-J7 5L
28 72020549 IEREM5 (57 Nut M5 2 GB/T923-2009- M5- /4544
29 72020040 2FEM8 Nut M8 2 GB/T6177.1-2016- M8- [ 4
30 72040236 [E8 Washer 8 1 GB/T97.1-2002-8- 4%
31 C60ND02555 124 M8*1.25*20 | Bolt M8*1.25*20 1 PN [ Sk B2 AE M8*1.25%20- =41 %
32-1 FO00A03191-P PR Seat assy 1 FHi1F-582CISWMA00-4B-J H 5 fi- 7 Hiks -2l AR : SWM
32-2 FO00A04374_P JEE R Seat assy 1 T PE-53LAISWM125-4 A H 5 Jil-18 21+ K £
33 F000P02301 IR (R )5 Right side cover 1 Z i :-SV440-SIX-DAYS-SV2018 k-4 IR -4k /5 -Je% HE-CPBO16/ME ) 2 £
34 73012461 FEMIFRIE | 1 G- 2200 36 S 3 1-390/XY400-EVA ALk 41-230%100 S5 704 BA T 45 Js




MOTORCYCLE PARTS LISt SIX DAYS




Bum MOTORCYCLE PARTS LISt SIX DAYS
F-06 %, #l FRAME, FOOT RESTS

No Code No TR NAME Q.ty MR A

1 41011836 s Frame welding assy 1 ﬁ%382C/SWM4oo-fB-EE‘JfJfi%oiéﬁ-g?aso16/RA&900§)/‘}W?'\@’é;—ﬁﬁ}iﬁ%ﬂ-ﬂxiiﬁ%ﬁéﬁ%iﬂ—miﬁﬁl»’ I FRAL e - A AR S -2

BN RSE ¢ 50.2P9 [ 31 A1 1%45° -FEAEABS-TR} S £24 e TR 745 -BK -1 /R A HLw

2 800087243 [ HEVR 1l 7K Tapered roller bearing 2 -39 C/XYA00-3- [ HER £l &

3 61ND15035 2RV Nut M8 2 INAERIZERE MB- =M

4 60ND01144 24T M8*1.25%30 Screw M8*1.25*30 2 7N KIBET M8*1.25%30-= 1

5 FO00P02576 IE A2 M8*70 Bolt M8*70 1 MG N 2 TR R M8*70-= M F

6 ZT0069138 $Z£TM10*1.25 L-70 Screw M10*1.25 L-70 1 HEET-M10*1.25 L-70-i% 55 %

7 FOAOP00634 KAWL _EEEAR Upper connecting board, L. (engine) 1 T E-440GM-K LA _E3ERERR MY €4 RAL9005

8 FO00P02576 12 M8*70 Bolt M8*70 1 IO FA L TR MB*T0-=M

9 200042022 18R} M10*1.25 Nut M10*1.25 1 MM IERE M10*1.25-= 4 %

10 200042022 12 HE M10*1.25 Nut M10*1.25 2 IR RE M10*1.25-= 1%

11 | FoAOP00482 RENNA BTEREAR Front connecting board, R (engine) 1 FHE-440GM- R BIHLAT A FE AR -6 2 5 RAL9005-390 B(+M

12 | 800043928 2L M8*1.25 Nut M8*1.25 2 NS H SR RE M8*1.25- =4 F

13 ZT0069138 124T-M10*1.25 L-70 Screw M10*1.25L-70 1 IBET-M10*1.25 L-70-i5 30 &

14 1 FoAOP00483 RENHIEHE B Front connecting board, L (engine) 1 ZHAF-440GM- R FHL /e 1 B - B . RAL9005-390 B(+M6

15 YU0073458 24T M8*1.25%85 Screw M8*1.25*85 2 24T M8*1.25*85-1A 7 &

16 ZS0069138 I24T-M10*1.25 L-75 Screw M10*1.25L-75 1 H2ET-M10%1.25 L-75-1% 7w &

. 11020722 o Side stand . M7 4E-582C/SWMA00-4B-J7 8 -4 - W 7 -2 41 1 5 42 XU -y 0 S 48 22 e A (FR 7] 2422 e 15 °4: 200056377/ FAOOP03798/

72030820)- 1 3 A2k il

18 ZG0062797 24T M10*1.25%22 Screw M10*1.25*22 2 B24T M10*1.25%22-= 1 %

19 | FB0OOP03820 IBET M6*14 Screw M6*14 1 IS F Bt SR IBAT M6*14- 14

20 31120020 [ SONCIES Poweroff switch 1 LT 5 (I3 42)-369E/X Y 400-4- 55 5 3B IR 2

21 72030820 B24T-M6-M8-M14*1 Special screw M6-M8-M14*1 1 FRERIZAT-MB-M8-M14*1-= i %2, ZHMEMTAER

22 Y00073140 Eic) ks Pin 2 RS- = 1’

23 700056377 # H--D16-D8.3-1mm Washer D16-D8.3-1mm 1 % H--D16-D8.3-1mm-Z AN E i 35 e

24 | FA00P03798 I24T-M8*1.25-L16 Screw M8*1.25-L16 1 LT -M8*1.25-1 16-Z= 41 & it 2 it




MOTORCYCLE PARTS LISt SIX DAYS




@wm MOTORCYCLE PARTS LISt SIX DAYS
F-06 %, #l FRAME, FOOT RESTS

No Code No T4 B NAME Q.ty L/E =% Bon

25 80B089962 T A Footrest pedal, LH 1 FHAE-SVAA0-HiT A2 A FE-IT ' B2 €5, CPBO16-FX 7Y

26 72050578 T 7 S Front left foot spring 1 - 22 8 955 -39 1L/ X Y400-3A-H1 5%

27 ZA0001815 #[8-D16-D10,5-THK Washer D16-D10,5-THK 2 #[5-D16-D10,5-THK- = %

28 64ND20068 FF IF144-L18-THK2.0 Split pin L18-THK2.0 2 FF 1 44-L18-THK2.0- =4 %

29 F000P00138 B2 A AR I Front left foot rubber 1 FH-ZEHE-R S650-1 /e s JAS

30 F000A02410 e B Left passenger foot rest assembly 1 ZFF-SVA40-SIX-DAYS-SV2018 2K-77 I 7248 .5 B -WE 't B 2. CPB016

31 — WAL 22 Ha Vulcanized left footrest 1 Ekiii

32 — JE R Rear foot rest pin 2 EE

33 — P Clipring 2 =kiis

34 — W Spring 2 ki

35 — iR Steel ball 2 B

36 C800062732 1242 M8*1.25*25 Bolt M8*1.25%25 4 7N FATE TR M M8*1.25%25-=

37 C8A0092876 12 M8*1.25-16 Bolt M8*1.25-16 4 PN F0 B 4 S M8*1.25-16- =11 B

38 C800062727 1242 M6*16 Bolt M6*16 1 GB/T16674.1-2016- 4 188 M6*16- =41 %

39 C800056444 S L Plastic clamp 2 FH-Z 80 4-581A/SW500G Y -2 £ L 717 -188%4.8

40 FO00A02409 i SFE 2 A D S Right passenger foot rest assembly 1 FHBE-SVA40-SIX-DAYS-SV2018 7K~ 3fe 7 4ial K.z f - ' 2 €2 CPBO016

41 — Ak 5 A R Vulcanized right footrest 1 Sk

42 72040236 g 8 Washer 8 4 GB/T97.1-2002-8-1% %%

43 C800043928 IR} M8*1.25 Nut M8*1.25 2 INANE 2 AR EE M8*1.25- =4 %

44 73070828 RN AR Right upper connecting plate-engine 1 LR B L A ZERR -390/X Y 400-ME 22 £, RALI005-%k i - I 4 444 £ - AU

45 ZH0067545 24T M6*12 Screw M6*12 1 MM SRIRAT ME*12-= 1

46 F000P02232 TR ER TR Throttle cable guide ledge 1 ZEH-SVA440-1h [ T4 2 54K -Q235-F 24

47 FO00P00139 GLESF VAL Front right foot rubber 1 185 FH - 22348 2 -R S 650- 1l 47 i A% Jie

48 80B089953 A e Front Footrest assy, RH 1 F2 A F-HB50- i 41 Al -1 ' 6 ¢, CPBO016-BR Y

49 72050579 A e Front right foot spring 1 R A7 R 5 -39 1L/ X Y 400-3A-11

50 FOA0A00444 A e R e S 42 Front right foot welding bracket 1 T2 AF-S VAA0-HIT A 4 A5 452 S S8- 00 2 B CPBO16-BR Y




MOTORCYCLE PARTS LISt SIX DAYS




MOTORCYCLE PARTS LISt

~— SIX DAYS
F-06 2%, # FRAME, FOOT RESTS

No Code No T B NAME Q.ty /b B

51 FO0OP01005 24T M10*1.25%30 Screw M10*1.25*30 1 B24] M10*1.25%30-15 [14%

52 ZE0062797 $24T M10*1.25*40 Screw M10*1.25*40 1 AN A SR IBET M10*1.25%40-15 (4%

53 10000167 2 Clamp 1 FEHBAE-582CISWMA00-4B -1 IR 28 I -2 Jii - 2 - & 8.5 22451




SIX DAYS

MOTORCYCLE PARTS LISt

—
SWM
~—

50




MOTORCYCLE PARTS LISt

SIX DAYS

F-07 F#E K% HANDLEBAR AND CONTROLS

No Code No MBI NAME Q.ty /b B
1 FO00P01991 FiE Handlebar 1 L -SVA40-FARE -t CPBOL6-Hi AT
2 FO00P02414 FALE T Counterweight 2 ZHAE-SIXDAY-F & - 4540
3 FO00A02791 puibiEEE N Complete throttle 1 Z D F-SVA40-SIX-DAYS-SV2018 -l 5 th-PP- 1
4 47030382 HITH R Throttle cable 1 T T4 22 -582C/SW MA400-4B -855mm-80mm- J& 42 3k 15 11 45%- = M 48 -kt B K I
5 47030338 b TNETA Throttle cable 1 it 1143 2-391C/ X Y500-855mm-98mm-12 3k [ 4% -Hi ¢
6 FO00P02790 TR Rubber, left handlebar 1 Z ¥ -582C/ISWMA00-4B-72 FAE K
7 45190145 BEFmAs Clutch handle combination 1 B4 T Wi A -47510-390-0000-390/ XY 40045 5 G4 LM k-1 125 5 T 5% -y J5 AL B PR T AR L LIk 2 e A &8
8 — EESTEER Connect clip, clutch lever 1 Bk
9 — B e T AP IE B e Connect seat, clutch lever 1 B
10 _ AT Clutch handle 1 B
11 _ BETFR Clutch switch 1 Gkii
12 C800062728 12 M6*20 Bolt M6*20 2 TN AR M6*20-= 11 %
13 FO00P02145 HEHRRR Clutch cable 1 L H4-582C/SWMA00-4B-55 & i & -4 JR K W (1 4E-1130mm-81mm
14 800092668 L=25 IR Rubber strap 2 ZHAE-GMA40-E L -rh L B 25-F8 B 13
15 FO00P02286 PEVEE Right rearview mirror 1 ZHF-SVA40-SIX-DAYS-SV2018 K- i i 4-1IE 13-L-E9-00.1088-ZH50
16 FAQ0P02286 Ie R Left rearview mirror 1 ZHF-SVA40-SIX-DAYS-SV2018 K-/ J& ¥ 45% -1k $3-L-E9-00.1088-ZH50
17 FO00P02789 HFAER Rubber, right handlebar 1 F i £-582C/SWM400-4B-47 TR
18 FO00P03399 SR Plastic washer 1 TARIE-GMA40- SR 3 Fr - TR RS- €
19 60ND02519 1A M6*70 Bolt M6*70 2 P 7S IR M6*70-15 (14
20 800090890 S R R 5 Nut 2 T -582C/SW MA00-4B - -4 A % e 42 RE-M6- 1 e




SIX DAYS

MOTORCYCLE PARTS LISt

—
SWM
~—

52



MOTORCYCLE PARTS LISt

SIX DAYS

F-08 B X & B FRONT FORK ASSEMBLY

No Code No T NAME Q.ty YRR

1 F000P04797 525 (KM202) Side reflector 2 FHA-511/SWM125GY -l = 1 #%-3C\E3-KM202-AIE 55 . E4-3R-023712-4 Fi2-15 T Al
2 8A0087717 J7 1A AR B 0 B Ring nut 1 Z 3 4--RS650- 77 [AIAE A 4R RE-M28-7075

3 FOAOP00496 J7 TR R Upper connecting bracket 1 ZEHAE-SVA40-J5 AT b AR -5 45 -5 b -CPBO16/ 1 ' 2 £

4 FA00A00652 kA A Steering column combination 1 A -SVA40-4% 1) A 2H & -4 AR LD -CPB 016/ WY 2 -4y AT

5 F000A02327 = Front shock absorber 1 3 14-582C/SWMA00-4B-1if Jf i -/ 47 — E- MBI E-KJ¥: 820mm
6 41320059 HIVH = B AR IR AU Front shock absorber bellows 2 VRS- 1B AE B 2B 8 BU -490/ X YA00G Y- T A4 fi2-260mm

7 FO00P01063 EicEq Anchor ear 2 T HE-SVA40-H fiii

8 FO00P00912 J7 Al R e 0 7 1 Plug 1 il FH -2 B 4-SW MA40-J7 [ A3 385 i 25 7

9 8A0069315 77 AR AR B IR R [ Nut 1 F2 3 4-RS650-77 ] A1 1 HetR B S WA RE-M26-7075

10 ZK0069056 12457 M8*1.25%35 Screw M8*1.25*35 4 AN A SKIRET M8*1.25%35-= {1 %

11 FOAOP00548 D7 FFER T Connecting clamp, handlebar tube 2 Z M-S VA40-J7 [l FE R -5 fb-CPBOL6/ME 't 2 £

12 60ND02558 1247 M8*1.25%35 Screw M8*1.25*35 8 24T M8*1.25*35- = %

13 800087745 BTy Washer 2 A7 1A AR - i 3

14 800087736 P Washer 1 F -4 -D40.5-D29.5-THK2




MOTORCYCLE PARTS LISt SIX DAYS
4




(Aot MOTORCYCLE PARTS LISt SIX DAYS
R LEFT FRONT SHOCK ABSORBER
No Code No T NAME Q.ty /b B
1 FO00P01861 T IE R Compl.pumping member unit 1 —
2 F000P01863 T T A% e SR L.H.Wheel fastening assy 1 —
3 FO00P01864 IR E R R Sleeve assy 1 —
4 F000P02781 TERT AR Rod assy 1 —
5 FO00P01866 HEEMS, Bushing kit 1 —
6 FO00P01867 R Gasket kit 1 —
7 FO00P01868 TR AR AR Lower adjuster assy 1 —
8 FO00P01869 A Spring 1 —
9 FO0OP01870 OV AEES S O-ring kit 1 —




MOTORCYCLE PARTS LISt

SIX DAYS




(Aot MOTORCYCLE PARTS LISt SIX DAYS
A B RIGHT FRONT SHOCK ABSORBER

No Code No T NAME Q.ty /b B
1 FO00P01861 5 ZE K Compl.pumping member unit 1 —

2 FO00P01862 H T 22 25 P e R.H.Wheel fastening assy 1 —

3 FO00P01864 AR E R Sleeve assy 1 —

4 F000P02781 TERT AR Rod assy 1 —

5 FO00P01866 HEEMS, Bushing kit 1 —

6 FO00P01867 R Gasket kit 1 —

7 FO00P01868 TR AR AR Lower adjuster assy 1 —

8 FO00P01869 A Spring 1 —

9 FO0OP01870 OV AEES S O-ring kit 1 —

10 FO00P02046 % U8k M8x22 M8x22 Special bolt 2 —




—
SWM
~—

MOTORCYCLE PARTS LISt

SIX DAYS




@wm MOTORCYCLE PARTS LISt SIX DAYS
F-09 ‘¥ X K JEHE REAR SWING ARM AND SUSPENSION
No Code No T NAME Q.ty /b B
1 F000A02468 5857 Swing arm assy 1 Z M-S V440-SIX-DAYS-SV2018 K- X - [ - 25 4 k- 3 -4 -0 Y B £ CPBO16
2 = TRAET B Needle bearing 4 EEE
3 — S SE=] Flat fork oil seal 4 Sk
4 — FXAE Flat fork inner bushing 2 =k
5 F000P02380 BRIk Protect clip-chain 1 i - 22 B4t -SVA40-SIX-DAYS-SV2018 K- 26 3-SR &R
6 72012225 IZHEME*12 Bolt M6*12 2 GB/T70.1-2008- M6*12-15 4%
7 70120280 i STAR S T IR Assembling bush-protect clip,chain bar 2 FEE
8 800069282 A £514*7%5.25 Flanged Bush 14*7*5.25 2 BRI E 14%7%5.25- = %
9 800067997 2 KEM5*12 Bolt M5*12 2 Yo FrE L IRAE M5*12-= (%
10 C800056444 SRR Plastic clamp 2 1t FH -2 38 4-581AISW500G Y -4} 3. 7 -188*4.8
11 8000B1166 HETFE Hose ring 1 FH-391C/XY400-3-F T T4k -PA6-fLEE: 124
12 60ND02557 24T M8*1.25%30 Screw M8*1.25*30 2 7S FIRE] M8*1.25%30-= 1 %
13 F000P02231 J IR Rear shock absorber 1 A A-582C/ISWMA400-4B-J i 472 — E-FH AR AL 2 £2-350mm
14 FO00P02217 BESR TR AN Chain adjuster outer stop 2 ZHE-SVA40-SIX-DAYS-SV2018 K- 5% i 15 4% Fh 24 He- i k-2 £
15 F000P02216 e % Chain bar adjuster 2 T F-SV440-SIX-DAYS-SV20185K -4 5% 1 5 8% -ADC 1.2-FH B 4 14 W 8
16 F000P02218 T X Flat fork end tube 2 ZHE-SVA40-SIX-DAYS-SV2018 -1 X 3iti 5 -ADC12-BH A S AL 5
17 — g Washer 2 H
18 — T Spring washer 2 F
19 — Y RE Nut 4 R
20 200042022 2 REM10%1.25 Nut M10*1.25 2 MMZHIERE M10*1.25-= 1%
21 €800062573 H2FM10%1.25%40 Bolt M10*1.25%40 2 N 2L TR S M10*1.25%40- =4 %
22 C800062725 ZHEME*10 Bolt M6*10 2 IO AL R M6*10-= M
23 FOAOP00475 i Chain box 1 F S VA40-5% &M B CPBO16
24 73012153 BRI E I Cushion-chain box 1 1 FH R4 1-61331-375-0000-4 £ 2 52 -375/X Y 250-7
25 70030169 1 S Axle, rear fork 1 1 X §-61214-390-0000-15*275mm-M14mm-1 [ £- =1/ £-40Cr-390/X' Y400
26 72020488 IZEEM14%1.5 Nut M14*1.5 1 GB/T6187.2-2016- M14*1.5-1 (1 £%




@E MOTORCYCLE PARTS LISt SIX DAYS




MOTORCYCLE PARTS LISt

SIX DAYS

F-10 Bi% FRONT WHEEL

No Code No T B NAME Q.ty MH R
1 FO00P01511 BN Front tyre 1 FH4-582C/SWM4A00-4B-FHii 4 41 i -100/90-19
2 54070065 GIEARE Front tube 1 i %6 P9 40 /1R-100/90-19
3 54090027 L S Air tube protection 1 Hi7-22-19
4 F000A01828 it EEsYp Front wheel rim assy 1 T A -SVAA0-HIT FEHE 124 1k -1. 85-19-75% - MV PR A0 - 8% O Al S 1 7 K -y il 7 Vil JF--490-BRTV
5 FO00P02487 GIE L Axle, front wheel 1 FHAE-440SV-HI L 5l1-40Cr-021 Sk A /N - 232-917 K 170-8840 M16-L35-= 4% [ 4%
6 FO00P00438 R 2 Front brake disk 1 Z i k-440S V-l fif 4 #5-0Cr13-D260-3.5
7 C800062726 1EHEME*14 Bolt M6*14 7 IS VL 2 TR EE M6*14-= M %
8 F000P01032 % 17 P Front wheel ring gear 1 T EAE-SWMA40- i Ui P % A
9 FOOOPO1110 e R e Sensor trim cover 1 A -2 A-S VA0 A% IR 2SR A st BRIV
10 F000P01031 ABSTHIFE A& 2537 48 Before  sensor bracket 1 T EHAE-GM440-ABS Rl H 15 2% 2L -BRIV
1 EA00P01022 AL (A Wheel speed sensor 1 FHAF-SVA40-ZE 1 R AR -2R K 1.0m-BR 1T &
12 8000H5785 H2ETMA*12 Screw M4*12 4 WS FIDTRERET MA*12- =i
13 F0O00P01792 ViR Ring gear gasket 4 FHAF-SWMA440-1 [ £ Fr-6082 FEHR
14 10000167 T Clamp 1 FHi1F-582C/SWMA00-4B- 11,5 25 e -k i -2 fa- 8.5 223541




@E MOTORCYCLE PARTS LISt SIX DAYS




MOTORCYCLE PARTS LISt

SIX DAYS

F-11 5% REARWHEEL

No Code No T 2K NAME Q.ty YRR
1 FO00P01515 Jake oM g Rear tyre 1 F i 4-582C/ISWM400-4B- 5 £ 41MiR-130/180-17
2 54080100 JakeNEeTE Rear tube 1 JE %6 MR iR-130/80-17
3 54090026 Jake Air tube protection 1 HA17-35-17(I0 58 )
4 54120191 HE% Chain 1 2% -520-108- 2 (11-SX B jfh b4 2% - FAHRIR 25 (R A VAN T 7 47)
5 72020489 IERE M16*1.5 Nut M16*1.5 1 GB/T6187.2-2016- M16*1.5-={i} ¥
6 70070315 JRR B Rear wheel bush, L 1 i 1-582C/SWMA400-4B-f 56 /2 41 £5- 33*17mm-16. 2mm-#8 44 7075
7 54270162 ERLIEI SN Buffer body assy 1 2 i F-885C/ XY 250-4-520-40 A48 = F2-J5L 390 BEFE Z2h Ak (BE4E 222 1 B 4l K S T 16.6mm)-FE4¢ 22461844 70.2-M10*30-10.9 Z-=1#%
8 — 2R Cushion block, rear wheel 5 H
9 54030411 JEHCHE R Rear wheel rim assy 1 JEHE M FE-391L/XY400-3A-3.00-17-4% 3-56 B BH A AU T 4 (10- M1 J 400 P - a7 - B 0 B L 690y 2 it (AR ZS -5 i 3 8 22 B T A L 7mm RS
10 55060076 SR ) B2 Rear disc brake plate 1 S 1 31148 -66811-375-0100-375/XY 250-7-220mm-"F- 4 - A i THiAL-  JEi4ifih:55060072 Jefti EAKEBORAS
11 55210022 ABS J5 ik & After  ABS ring gear 1 ABS J5i 1% [4-582C/SWM400-4B- 44 5%-5 fL.4¢-48 14
12 72012448 I2H2-M8*30 Bolt M8*30 5 PIZNF G it B8 -M8*30-= 44 - 5 B 8mm-= 1%
13 E000P01022 ZEHAERREE (J5) | Speed sensor (rear) 1 FAE-SVA40-Z2 i A5 R AR -2 0.9m-Fk U+ A
14 C800062726 124 M6*14 Bolt M6*14 1 IMZ7N FVE L TH IR M6*14- =M%
15 F0O00P02333 JE e Axle, rear wheel 1 FIBIE-SVA40-SIX-DAYS-SV2018 3K-J5 56 i- A D17-L336-M16%30-7577 21
16 70120426 SRCGEES bushing 1 R -582C/SWM4A00-4B-J5 ik Al 4 £- (40%6-20%17)*29.6-4H & 4 7075
17 70070316 JER A B Rear wheel bush, R 1 FiF-582C/SWM400-4B-J5 56 45 #1 - (48%4.3-28*17)*11.8-F1 & 4 7075




MOTORCYCLE PARTS LISt SIX DAYS




@wm MOTORCYCLE PARTS LISt SIX DAYS
F-12 BTV K #5538 8 B FRONT HYDRAULIC BRAKE

No Code No T B NAME Q.ty YRR

1 10000164 1130 32 42 e ik Front brake main pump assembly 1 ZHt-582C/SWM400-4B- i il 2 £ F Ll -E 5 - A EDG-1E ZE AR L4mm-is i BT 065 | K bR iR
2 = 1) 31 2% R 1] 5 B Fixed block of front brake pump seat 1 kit

3 — G EIER Front brake handle 1 Sk

4 — i) 3 5% Front brake main pump 1 L

5 — RITTERITT 2% Front disc brake switch 1 SR

6 ZPA067545 BRETM6*22 Screw M6*22 2 LN A SKIBET M6*22-= 1 F

7 — B Front brake pad 1 H

8 ZL.0069056 25T M8*1.25%33 Screw M8*1.25*33 2 k7N FSKIRET M8*1.25%33-= 4

9 73032259 I A Bl i 5 e Front brake oil pipe fixing clip 1 PP AR B 1 5 S-S VA0 B -4 ke

10 C800062728 2 M6*20 Bolt M6*20 1 IO AR M6*20-= 42

1 72012149 ZIBORTiiE Y Brake pipe bolt 2 il 23 ih 1842 -440SV-M 10%1.25-23- = ffy B

12 800021480 ABSH ABS washer 4 -4 -D14-D10.2

13 F000A01971 A B EH Sk Front brake caliper assembly 1 T2 A-SVA40- I i) 3 B 8 - BT (5 BE 4% Fr -HS 10GF/KL544C -7 (3l

14 = il A A Front brake caliper components 1 ki




SIX DAYS

MOTORCYCLE PARTS LISt

—
SWM
~—

14




@wm MOTORCYCLE PARTS LISt SIX DAYS
F-13 [E¥EHI37%8 8 REAR HYDRAULIC BRAKE

No Code No MBI NAME Q.ty YRR

1 FA00A00511 S il Bl B AR Rear brake pedal 1 FHA-SVA40-J5 Il B B AR - SR CPBO16

2 — Ja B Rear brake pedal 1 Sk

3 70120353 HEIMLAE Flanged bushing 1 LA E- =M

4 — Ja sl Rear brake pad 1 Ekiis

5 60ND01053 24T M5*20 Screw M5*20 1 ANFSKIRE] M5*20-= 1%

6 IEREMS (7N AD Nut M5 1 IR M5 ONFD -= I

7 ZH0067545 I25TM6E*12 Screw M6*12 1 MGN S IRET M6*12- =M R

8 10000089 Ji& il Bt Rear brake caliper 1 FHA-SWMA40-J5 Fl BT -3 90 A B A% FL (B RDIRAS ) - ¥ (5 B 8 i -HBGF/KL768-2B-BA Fi
9 8000H5148 1l 3 B R Brake pedal spring 1 ZHAE-RS 125 S K 5 -0 1.5*40mm

10 55120292 J5 | B A AT Push rod 1 il 3 Z - il 3 28 TR AT -490/ X Y400G Y- 4 -63mm

11 C800062728 1242 M6*20 Bolt M6*20 3 IS AL TR KR M6*20- =11 %

12 55120355 JE i ZhR Rear brake pump 1 il 5h B A~ I 1] 55 -SW M4A40-X Y 490-HE 5 B €4, RAL9005

13 800021480 ABS [ ABS washer 4 FHfF-144-D14-D10.2

14 31240061 JEIEh IR Rear brake switch cable 1 J il BT 2 2R -SWM440-ZE 4 4%-2k K 350mm

15 72012148 EIPRRTH PR Brake pipe bolt 1 )5 i v 424 -SWM440-M10%1.25-22- BB 4%




SIX DAYS

MOTORCYCLE PARTS LISt




MOTORCYCLE PARTS LISt SIX DAYS

F-14 ABS &4t ABSSYSTEM

No Code No MBI NAME Q.ty YRR
1 FOOOPO1039w{ I | Aifth5h 3 FE ik i Front brake main pump hose 1 2 #4-582C/SWM400-4B- i il 31) £ G i B -k A 2 -1140mm

2 FO00P02539 O 20 53 ZE 3 Front brake caliper oil pipe 1 F 5 E-582C/SWMA00-4B -7 il 31 43 F 31 & -k s J-1380mm

3 FO00P01038 Ja B R Rear brake main pump oil pipe 1 F i 4-582C/SWM400-4B-J5 ifill 3 3 Z2 i & -2 J-264mm

4 F000P01029 Ja B oy SR Rrear brake caliper oil pipe 1 Z i 14:--56240-582C-0000-582C/SW MA00-4B -5 iill 51 43 1 85 46 £ -3 WL 28 T 85 - Y SO R - 1 Sk FRLBR A A A & -BR DR AS
5 U00057155 B E 4T (ABS) Brake oil pipe screw (ABS) 4 TR - Bh B BRAT-M10%1-L19

6 800021480 ABS#:[E] ABS washer 8 Z -4 8 -D14-D10.2

7 F000P01023 ABS ABS unit 1 T HBAE-SVA40-AB S - XU TE - IR ZIM10*1

8 C800062727 I M6*16 Bolt M6*16 2 GB/T 16674.1-2016- i 18442 M6*16- =1/

9 8000B2799 BRI ES Flanged bush 2 W E-=MnkE

10 C800041862 JEEEVEE S Y Back mud semi rubber 2 TR -GMA0-J5 148 1A% e

11 €800071578 I Rubber clamp 1 FHAE-581AISWE00GY A4 LA -H1 Lo 70% %8 5 8

12 800092668 L=25 R e Rubber strap 4 ZHAE-GMAL0-R 4L A - Lo B 25-FE BE 13




MOTORCYCLE PARTS LISt SIX DAYS




) MOTORCYCLE PARTS LISt SIX DAYS
F-15 HEX &4 EXHAUST SYSTEM
No Code No MR NAME Q.ty /b B
1 18012726 T Front exhaust pipe 1 ! |i 7}4;115\'5 E?Z fszliﬁvvwgg ;13 x;g;; %‘; i %éLu uisx Zj‘i %ﬁ( ’iri b i1 :€9-SWM-04716- fl 4 72*110-400 H -50g-2:1:1  firh Z45 M
2 72020492 T AR BEMB High necked nut M8 4 GB/T923-2009- M8-#4#%
3 18140216 I 7 A seal ring, muffler 2 H P A 7 A A B -SWM440
4 31350185 Rt Oxygen sensor 1 HH - A JE 42 -582C/SWMA00-4B- 2K £) 2 -M12% 1. 25-Z1 EN s - : 28488580-12 /R 4 2 45-43 & 480mm
5 FO00P02338 HHAFE TR Right exhaust pipe guard 1 ZHA-SVA40-SIX-DAYS-SV2018 Fi-15 HES & i -PAB
6 Z0C055703 IEHEME*14 (PI7NFA)D | Bolt M6*14 8 12 M6*14 (HINFD -BeE
7 FOOOP02319 | AR (PA) Right side plate 1 ZHF-SVA40-SIX-DAYS-SV2018 3Kk-45 MR -4 2 £0-P A6
8 60ND02558 124TM8*1.25*35 Screw M8*1.25*35 2 24T M8*1.25%35-= M %
9 800035112 i FA i Insulation gasket 8 FH-581A/SW500G Y - #H il -EWP 207-D14-D5,5-THK2
10 U00046893 S EIZEEM6 ClipNut M6 8 JEIZEE Mo- =1
11 18012728 A Y 7 A R Right exhaust muffier assy 1 45 ¥4 75 #5-582C/SWM400-4B- A 4540 -7 14 :€9-SW M-02336-Hi i 7
12 18012727 e 7 A R R Left exhaust mufiler assy 1 ¥4 75 #5-582C/SWM400-4B- 14548 -#7 14 :€9-SW M-02335-Hi i 7
13 F000P02322 LAt (PA) Left side plate 1 FH-SVA40-SIX-DAYS-SV2018 k-7 MR -F I 50-P A6
14 F000P02337 FEAFRE R Left exhaust pipe guard 1 FH-SV4A40-SIX-DAYS-SV2018 - HES B A -PAG
15 — 47 Hoop, air cleaner 2 Bkt
16 C800043928 | UZ#} M8*1.25 Nut M8*1.25 2 NFEE SRR MB*1.25-= 1 %
17 72040549 Tt 8.5%22%18 Washer 8.5%22*18 2 HHiL B 8.5%22*18- =1 %
18 73012323 AR RE Installation rubber sleeve, muffer 2 {8 FH 150 1--18716-390-0000-74 75 25 22 44 J1 £5-390/X Y400-=JC £ i 15 /i (EPDM)
19 72040604 el 8 Washer 8 2 HE 8- AN
20 C800056444 R Plastic clamp 3 i -8 14-581A/SW500G Y -2 Kl L 77 -188*4.8




SIX DAYS

MOTORCYCLE PARTS LISt

—
SWM
~—

72



Qwn MOTORCYCLE PARTS LISt SIX DAYS
F-16 {X3& DIGITAL INSTRUMENT
No Code No T B NAME Q.ty CUp % B
1 37010629 V€I85 Gauge assembly 1 X R J5 Fi-582C/SWM400-4B -3 2 -5 WA 3 - LB - S 52 ' B . CPBO16- 3K 1l 5201 FE CPBO15-SWM R iR- /K48 CAN-FX 1.
2 76020504 AR Ignition switch lock 1 A= 7R 4-392/XY500-4A-4(490 K H/390 JHI )2 H T IREAR IR (i £ 1)-h AR BRIV (N IBS)-X5 £HREISWM 7K b
3 EOAOP01006 SVIGT kil Logo plate 1 FH4-582C/SWMA00-4B-SV/GT Fiihx it
4 60ND02556 I2ETMB*1.25%25 Screw M8*1.25*25 2 HSH #24] M8*1.25*25- =%
5 FOAOP00459 e Meter bracket 1 TS VAL0-U R S-S B CPBO16
6 72020507 12RE M6 (D Nut M6 3 GB/T923-2009- M6-A454K
7 73012155 5 TR H-shaped gasket-side cover 3 it FH 1% I 1--43381-375-0000-{il] 26 T~ K #5-375/X Y 250-7
8 700021535 H[H6 Washer6 6 HE 6- =M%
9 C800062726 I M6*14 Bolt M6*14 2 N R 2L TR M6*14-= 4%
10 F000P01806 F TR Handlebar switch, RH 1 T HF-SVA40-1 TAEFF K-kl e k- TR
1 F000P01808 TE R R Handlebar switch, LH 1 FEAE-SVA40-L2 FHIF K-kl e fh- 2
12 31080131 B Horn 1 HIW\-SWM440- 78 -3 B NK 2 60mm-RRFR
13 ZH0067545 14T M6*12 Screw M6*12 1 PN FSKIBET M6*12- =M %
14 FOAOP00486 KIT B Headlight bracket 1 FHAF-SVA40- KT SCHE-WE ' BB CPBO16
15 73012327 AR 3 AR b Cushion-headlight bracket 4 -1 I 1F-51319-390-0000- Hif H AT 32 2R G} 2 #4-390/X Y 400- R AR AR 2
16 C800062726 1EHEM6*14 Bolt M6*14 4 TN VLA TR S M6*14- =11
17 — PFER L Odometer connecting line 1 H it
18 — R R Tachometer connection line il H it
19 A000P01429 4RI Windshield screen 1 T F-SVA40-SIX-DAYS-SV2018 -1 )X\ 3K #5-AB S -H% - ' J. CPBO16
20 A000P01427 VEEEVL R EE RS Right windshield bracket 1 THA-SVA40-A5 £ KL I ST HE-PAG 30 GF
21 A000P01428 REV R EEE S Left windshield bracket 1 T A-SVA40- I 4 I FE S SE-PAG 30 GF




SIX DAYS

MOTORCYCLE PARTS LISt

(D

74



(SWM
_ MOTORCYCLE PARTS LISt SIX DAYS
No Code No T2 NAME Q.ty /b B
ZH4-SV440-SIX -DAYS-SV20183K - i HE AT & i -RiARAT 1 -E4-0124416 -7 3CHR 1 A044466-f5 FCABS I BT Y H-4T el
1 E000A02313 AITHECKT Al Headlight 1 N )
ABSHEE L B - T-LED-B K 23k
2 FO00P02714 KITHE Headlamp bushing 2 F i 14:-582C/SWMA00-4B- K AT 41 B -4 42-08.5%925-12.5
FHAE-SVA40-SIX-DAY'S-SV20185K -1l 72 5 kT -5 5693 %8 2 -BRFA €4 4T 5250 J-LED -SZAT MR RE3 My (4 8- 22 4 150-BJ 7K
3 E000P02315 22 3 [T Turninglight, front left 1
$%3L-E4-50R-002643
4 8E00B1959 B2 FEM8*1.25*40 Bolt M8*1.25*40 2 N ik 24 TR MB*1.25%40- =1
5 72040236 P8 Washer 8 2 GB/T97.1-2002-8-1% 11 4%
Z i 14:-SV440-SIX-DAYS-SV20187K -Hif 45 4% [ AT -J 5033 4 58 -3 31 €6 T B8 -[5) T -LED -UBUFF /8 RE3 A/ [ 8- 28 1 150- 5 7K
6 E000P02314 R A B 14T Tuminglight, front right 1
$%:3L-E4-50R-002643
7 ZH0067545 BEETME*12 Screw M6*12 7 7S SIRETME*12- =4 %
8 31350184 ECM R BN HL FFa il A B ECM engine electronic control module 1 B, 55 #4121 -20800-582C-0000-EC M & Bl L B 742 il 1 1-582C/SW M400-4B-MT 05. 312 il KkT K 25- Ik T /R 48 A Gt
9 73032659 4 By 4k E 5 S A0 Aucxiliary relay bracket 1 IE A-31681-531A-0000-4f B 4k HL #5 3 42-531A/SW M125-4A- 15 9 2 4 -2k i
10 31270006 A P 4k L 3 Fan control relay 1 AR 7 1] 4k L 2% -778/XY'300S T -5E
1 31061629 Frd Main cable 1 F H145-582C/SWM400-4B 15 4 QB-BL: 45 - & T K 45 - I JE FEPVC 451X 1 CAN VMY -ZE AR ABS 2 G5Bk T /R Al 2R 4%
12 73012553 OBD#3kBi 4 OBD connector dustproof set 1 185 FI-15 5 #4F-OB D223k Bl 42 £5-3903/ X Y400-2
13 FO00P02513 FRIT Rk Taillight 1 ZFH-SV4A40-SIX-DAYS-SV20187K - AT -5 A iE ¥ B -1 (AT B2 - [ J -LED-£k K 720-FJ 7K $2 3k -E8-50R-001633
T 14:-SVA40-SIX-DAYS-SV20187K - Jii 7 % [AI AT - 5633 4 5 -3 3 €6 T B8 -5 % -LED -8 M3 RE3 4/ 4 22 - 28 1450~ 7K
14 E000P02316 JaAa BT Turninglight, rear right 1
3k -E4-50R-002643
15 32090077 Ja IR T Rear license plate light 1 Ji5 TR T -35420-306E-0000-306E/X Y 100-7A-£5 1:350mm
T 4:-SVA40-SIX-DAYS-SV20183K - Ji A % [ AT - 5233 40 58 -3 31 €6 T 5 -5 i -LED -8V /3 BE3 4/ 1 42 - 28 £ 450- 57 7K
16 E000P02317 J& 22 e AT Turninglight, rear left 1
#%3L-E4-50R-002643
17 31320027 kL Ground wire 1 P44k 25 -582C/SWM400-4B-QVEL - T (1.8°F J5 22 K- T (DI4336-6A/DJ431-6D)-1:550mm
18 31040039 [N 4k B Flash relay 1 [N 4k FL - 2 T 3R -1 58 Th % 4AW-LED % -5 V440
19 E000P02437 ANk Starting relay 1 A F-SDB50-AL 5 4k B 4%
20 73010197 28t Cushion-battery 2 {8 FH-HL R M L -X Y 125 VI
21 73012629 B I S SRR B Shock pad for battery bracket 2 15 FH -#5J5 11-34237-395C-0000- 25 HiL it 32 42y i #4-395C/ XY 650-A- K ARIZ IR




SIX DAYS

MOTORCYCLE PARTS LISt

(D

76



) MOTORCYCLE PARTS LISt SIX DAYS
F-17 FE 2% MAIN WIRING HARNESS

No Code No FHM 2K NAME Q.ty YRR

22 80A050005 LAl Ribbon 1 ZHF-391C/XY400-3-FL 7

23 FO00P03850 R BT Battery bufler single side adhesive 1 ZEH-531/OUT LAW 125-H il 2% i FL i i -100%20*10

24 73250197 ELEHIs 2 Bracket, battery 1 & H1 3T 42-34240-395-0000-395/ XY 650- 42K 5 -5 48 2 (5 -ay HLTHT e/l TR O 38 S Ly 4% L 85 S -

25 31070133 Z H Battery 1 B HL-12V/11. 2ANh-2- S 47 - 22 1E A 1 -3 : 150%87%110

26 73012555 ABS LBl 2Bk | Anti dust rubber sleeve of ABS joint 1 i FH-HR A -AB S H2 3k B A2 IR B - = 76 L NG IR -3d

27 31030096 FE R A T A Voltage regulator 1 B 1 1 1 #%-31600-390C-0100-390C/ X Y400-= A 18A- KT & 20 IR 25~ 5 FH -2k K 480

28 C800062727 IZHEME*16 Bolt M6*16 2 GB/T16674.1-2016-H #L 15 4E M6*16-—1/ 2

29 31020141 UKL Ignition loop 1 R1K 2 [Bl-31550-477L-0001-477L/XY250GY-2C-% FI e -4l /7 120 S5 KALZENE (PPS #4)5)-i i B T 28 K¢ 180-F514 8992

30 | 800056444 R Plastic clamp 5 {5 F -2 0 1-581AISWE00G Y- 4 KL 4 -188%4.8

31 C800071578 e Rubber clamp 3 T -581AISW500G Y- i L5 -rH L FE70* %5 5 8

32 800093101 Hl i R Brake oil pipe snap ring 1 AT -GMA40-1H )1 il R FF-940

33 8A0060283 4k Clamp 1 T -SD650-Lk Je- B YA k- 411




MOTORCYCLE PARTS LISt

SIX DAYS

78




